CATALOG OF
REPLACEMENT
PARTS

MODEL 2000 SERIES

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001

SLICER
2612 ML-134231
2612C ML-134233
2612GC ML-136100
2612PHS ML-134234
2712 ML-134235
2712C ML-134237
2712PHS ML-134238
2812 ML-134239
2812 ML-136110
2812PS ML-134241
2812PS ML-136114
2812ALB ML-134243
2812C ML-134244
2812CB ML-136141
2912 ML-134245
2912 ML-136111
2912PS ML-134247
2912C ML-134248
2912B ML-134251

FORM 43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

TABLE OF CONTENTS

3 Knife Drive Motor Unit
4 Knife Shaft Unit
5 Top Cover and Lock Knob Unit
7 Scale Assembly (2812PS, ML-134241 & ML-136114 & 2912PS,
ML-134247)
9 Display Tower Assembly (2812PS, ML-134241 &
ML-136114)
11 Carriage Tray Unit
13 Gauge Plate and Index Unit
15 Knife Sharpener Unit
16 Electrical Unit
19 Base Unit (2612 & 2812 Series)
21 Base Unit (2712 & 2912 Series)
23 Transport Carriage Unit (2612 & 2712 Series)
25 Transport Carriage Unit (2812 & 2912 Series)
27 Automatic Carrier Unit
29 Automatic Base Unit
31 Electrical Cover Assembly (2712 Series & 2912,
ML-134245 & ML-134248)
33 Electrical Cover Assembly (2912, ML-136111)
35 Electrical Cover Assembly (2912B, ML-134251)
37 Electrical Cover Assembly (2912PS, ML-134247)
38 Wiring Harness (2712 Series)
39 Wiring Harness (2812 & 2812PS Series)
40 Wiring Harness (2912, ML-136111)
41 Wiring Harness (2912B, ML-134251)
42 Wiring Harness (2912, ML-134245 & 2912C, ML-134248)
43 Wiring Harness (2912PS, ML-134247)
2612 ML-134231 ] 2712 ML-134235 | 2812 ML-134239 | 2912 ML-134245
2612C ML-134233 | 2712C ML-134237 | 2812 ML-136110 | 2912 ML-136111
2612GC ML-136100 | 2712PHS  ML-134238 | 2812PS ML-134241 | 2912PS ML-134247
2612PHS ML-134234 2812PS ML-136114 | 2912C ML-134248
2812ALB  ML-134243]12912B ML-134251
2812C ML-134244
2812CB ML-136141
F-43081 Rev. C (July 2007) © HOBART



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

16-17-18

PL-57691

KNIFE DRIVE MOTOR UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57691
1 SC-123-65 Set Screw Special /4-28 x 3/s Hdls., Flat Pt. .......cccooiiiii e 2
2 00-438844-00002 ShEaVe — POIY “V ...ttt bbbttt ettt r e 1
3 SC-037-73 Cap Screw 3/8-16 X 1 HEX HA. ..o 2
4 WL-007-25 LOCKWASHET 3/8 EXEEINAL ..ottt ettt ettt et e st e enee e s 2
5 WS-018-22 VST ... b et ettt 2
6 SC-118-98 Cap Screw a-20 X 2 HEX HA. ....oiiiiiiee et 1
7 00-477532 Bracket — Tensioner AJUSIMENT ... 1
8 00-477760 PlIate — MOTOT ...ttt 1
9 00-439032 GASKEE — IMOTOT ... ettt ettt e e e bt e e e e e e e nbe e e snbe e e annes 1
10 00-438846-00001  Motor (60 HZ.) (115/230 V.)..c.ueiuiiiiiiieiieieeeteeee ettt et 1
11 00-438846-00002  Motor (50 HZ.) (115/230 V.).c.ueiuiiiiiiieiieeeeeteeee ettt sttt ee e 1
12 00-438984 SHANAOM ...t a et 1
13 SC-041-01 Cap Screw /4-20 X 3/a HEX HA. (SST) ..eueiiiiiiiiiiieisteeese e 1
14 NS-044-14 NUL 7/4=20 HEX KEP'S ...ttt nne s 2
15 SD-038-18 Self-Tapping Screw %/16-18 x 3/a Hex Washer Hd., Type RL.........ccoooiiiiiiiiiiiiee e 3
16 SC-037-73 Cap Screw 3/8-16 X 1 HEX HA. ...ooiiiiiiiie e 1
17 WL-007-25 Lockwasher 3/s External

18 WS-018-22 Washer

-3- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

6
1
PL-57007
KNIFE SHAFT UNIT
ILLUS. PART NO. NAME OF PART AMT.

PL-57007

1 NS-017-41 JAM NUE /8-T8 HEX. .ottt eee 1

2 WL-004-17 LOCKWASNET 3/8 LIGNT......eeetiiiiieie ettt ettt sttt be e siee e s 1

3 00-438845 Bt — POLY “V7 et 1

4 00-439049 Sheave — Poly “V” Large 6 GrOOVE .........ccuuiiuieiiiiiiieiiee ettt ettt st st sneesaeesaeesneeas 1

5 SC-037-73 Cap SCrew 3/s=16 X 1 HEX HA. ......ooouiiiiiiecee ettt 2

6 WL-007-25 LOCKWASNET 3/8 EXLEINAL ......ccuiitiiiieiieiieiiit ettt et 2

7 00-875180-00002 Retainer — Lower Hub & Bearing (INCls. &M 9) .......cccooiiiiiiiiiiee e 1

8 RR-009-07 RING — RELAINING ...t e b e s 1

9 BB-015-08 BAING — Ball ... 1

10 00-438915-00002  Shaft — KNIfE ......oiiieieiiieeecee ettt r e r e n e 1

11 BB-015-08 Ball BEAING ...ttt ettt et e b et e e e e e 1

12 00-439870-00005  Knife (PACKAGEA) ......cviiuieieirieiesieet ettt sttt r e et n e ne s 1

13 00-073356-00002 Screw — Knife (INCIS. HEMS 14 & 15)......iiiuiiiiieie et 1

14 SC-064-04 Set Screw /4-28 x ¥/s Hdls., Flat Pt. NYIOK .......ccooveiiiieiiieeseeeseee e 1

15 00-073265 PlIUg — Plate TRIUSE ...t e s e s e 1

F-43081 Rev. C (July 2007) -4-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

10
15 THRU 19
TOP COVER AND LOCK KNOB UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-57698
1 SC-126-35 Mach. Screw 4-40 x %/s Hex Hd. (2612PHS & 2712PHS) .......ccciiiiiiiiiieccseeeseeee e 1
2 SC-122-53 Mach. Screw 4-40 x 3/s Phil. Pan Hd.........ccooiiiiii e 1
3 WL-013-02 Lockwasher #4 Internal Shakeproof ................ooouiiiiiiie i 1
4 00-875266 KNOD — LOCKING TOP COVET ...ttt ettt ettt et e et e et e e be e s e eneeeneeeaneeens 1
5 00-437994 Yo T aTe e o o 070 Y ST RRURR 1
6 PG-011-30 Pin — GrooVed (3/32) (SST) ueeiuiie ittt ettt ettt ettt e bt she e b e e abeebeeaseeebeeenneaneean 1
7 00-875265 Stud — LOCKING TOP COVET ...ttt ettt ettt ettt e e e bt e et e e beesneeenneas 1
8 00-438920-00003 Guard Assy. — KNife RING ......cuiiiiiiiie ettt b e snee s 1
9 SD-038-14 Self-Tapping Screw '/s-20 x /s Hex Washer Hd., Type RL.........cccooiiiiiiiiiiiiii e 2
10 00-875341 Ferrule — RING GUAN .........ooiiiieii ettt ettt e e bt e st eereeebeesneeeneeanne 2
11 00-875340 MOUNE = DEFIECION ...ttt et et e ebe e nee e e s 1
12 SD-038-19 Self-Tapping Screw 8-18 x 3/s Hex Washer Hd. ..........ccooiiiiiiii e 3
13 00-875343 KNife SNaft RING ....cueiiiie ettt ettt 1
14 00-875355 DefleCtOor — PrOQUCE ........coiuiiiiii ettt ettt et e e s e e beesneeereeans 1
15 00-873784 Cover — Top & Lock Knob Assy. (2612PHS & 2712PHS) (Incls. Items 1 & 3 thru 7)................. 1
16 00-479740 Cover — Top & Lock Knob Assy. (All Except 2812CB, 2812ALB, ML-136110,
ML-136111, & ML-136114) (Incls. ItemS 2 thru 7).....cccoviiiiiiiiieeieceeee e 1
17 00-479739 Cover — Top & Lock Knob Assy. (2812ALB) (Incls. ltems 2 thru 7)........ccoeeiiiiiiiiiiieiee 1
18 00-914216 Cover — Top & Lock Knob Assy. (ML-136110, ML-136111, & ML-136114)
(Incls. Items 2 thru 7) (PacKaged).........cccueiiiiiiieiie ettt 1
19 00-873830-00002 Cover — Top & Lock Knob Assy. (2812CB) (Incls. Items 2 thru 7).......cccccooiiiiiiiiiiniieneeceee, 1

-5- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

SCALE ASSEMBLY
(2812PS, ML-134241 & ML-136114 & 2912PS, ML-134247)

F-43081 Rev. C (July 2007) -6-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

SCALE ASSEMBLY
(2812PS, ML-134241 & ML-136114 & 2912PS, ML-134247)
ILLUS. PART NO. NAME OF PART AMT.
PL-57002
1 00-477517 PLALEEI ASSY. ettt ettt 1
2 00-477662 Platter — Support Assy. (INCIS. HEM 9).....oiiiiiie e 1
3 00-873267 [0 To N 7 PSS 1
4 SC-041-06 Cap Screw a=20 X 11a HEX Hd. ...cc.viiieeie et 2
5 WL-013-14 Lockwasher '/ Internal Shakeproof............ooeiiiiieiiieee e 2
6 SC-093-04 Mach. Screw 8-32 x /2 Phil. Pan Hd. (SST) ...cuuieeieiieieseeerieee e 2
7 WL-013-08 Lockwasher #8 Internal Shakeproof ..........ccuiiiiiiiiiii e 2
8 00-477684 Plate — Load Cell
9 00-479093 Set Screw (Machined)

-7- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

Ny
PL-57006

DISPLAY TOWER ASSEMBLY
(2812PS, ML-134241 & ML-136114)

F-43081 Rev. C (July 2007) -8-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

ILLUS.
PL-57006

O~NO PP WN =

PART NO.

00-875362
00-477803
00-477225
SC-124-76
00-477568
00-875363
00-477368
00-439058

DISPLAY TOWER ASSEMBLY
(2812PS, ML-134241 & ML-136114)
NAME OF PART AMT.
Cap — Left DISPlay BN .......couiiiiiiieie ettt 1
FIEI — DISPIAY ...ttt s et s 1

DiISPIAY — PCB ASSY. ....uteeiiiiiie ittt ettt ettt ettt e bbb et et e et et be e e eas 1

Set Screw 6-32 X /2 HAIs., CUP Pl ...ttt 10
L I 1= PSP PP PP TPPPPPI 1
Cap — Right DiSPlay ENd..........oouiiiieiiieiie ettt nbe e enee s 1
[ (o TU IS [T PP PPT PP PPPPP PP 1
KEYPAA — SHCET ...ttt ettt ettt b ettt ab e ehe e et e eae et e nneeeas 1

-9- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

26-27-28

29-30-31

19-20-21

32:33:34 46-47-48 7
/
43-44-45
49

2612 ML-134231 | 2712 ML-134235 | 2812 ML-134239 | 2912 ML-134245
2612C ML-134233 | 2712C ML-134237 | 2812 ML-136110 | 2912 ML-136111
2612GC ML-136100 | 2712PHS  ML-134238 | 2812PS ML-134241 | 2912PS ML-134247
2612PHS  ML-134234 2812PS ML-136114 | 2912C ML-134248
2812ALB  ML-13424312912B ML-134251

2812C ML-134244

2812CB ML-136141

CARRIAGE TRAY UNIT

F-43081 Rev. C (July 2007)

-10 -




MODEL 2000 SERIES SLICER REPLACEMENT PARTS

CARRIAGE TRAY UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-57692

1 00-479687 Chute — Feed (All Except 2812ALB) (Incls. Items 2 & 3).....ooiiiiiiiiiiiiciec e 1

2 00-875365 Hanger — Chute (All EXCEPt 2812ALB) .......uiiiiiiiiieiie ittt 2

3 SC-124-41 Mach. Screw Special 8-32 x /s Phil. Oval Hd. (All Except 2812ALB).........ccccciviriiiiniiineee 2

4 00-075945 PUSNEI ASSY. — PlIate ... ..eeiiiiiii ettt 1

5 00-437912-00002 Heavy Meat Assy. (2812ALB) (Incls. Items 6 thru 14) .........ccociiiiiiiiini e 1

6 SC-124-67 Mach. Screw 10-24 x /> Slotted Truss Hd. (2812ALB).......ccccciiriiiirieeieeeseee e 1

7 00-070345 Washer — Handle Retaining (2812ALB)........c.ooiiiiiii e 1

8 00-070344 Washer — Handle Tension (2812ALB)

9 00-070202 Handle — Meat Grip (Non-Metallic) (2812ALB) ........ccicuiiiiiiiieiieeee e 1
10 00-437006 Washer — Handle (2812ALB) ........oooii it 1
11 00-438280 BUSHING (2812ALB).....cc ettt ettt ettt anean 1
12 00-437908 Meat Grip Heavy Subassy. (2812ALB) ......cccuviiiiiiiiiee e 1
13 00-478254 BUSHING (2812ALB).....ce ettt ettt ettt ettt anean 2
14 00-479544-00003 Feed Arm Assy. (AIUM.) (2812ALB) ......oiiiiiiiieee ettt 1
15 00-875320 Handle — Feed Grip Assy. (All Except 2812ALB)..

16 00-479463 Washer — Wavy (All EXCEPt 2812ALB)........oiiiiiiieieieeee ettt
17 00-875304 Grip — Product (All EXCEPt 2812ALB) .....cciiiiiiieiieeeieee et 1
18 00-290984 Thumb Screw — Fence (All EXcept 2812ALB) .....cocuiiiiiiiiii e 1
19 00-295118 Low Fence Assy. (Packaged) (SST) (All Except 2812ALB, ML-134243,

2812, ML-136110, & 2812PS, ML-136114).....ceiiiieieeieieeesieee ettt
20 00-914218 Low Fence Assy. (2812, ML-136110 & 2812PS, ML-136114) ..
21 00-295117 High Fence Assy. (SST) (All Except 2812ALB).........cccccvvveneene
22 00-875360-00001 Support Handle & Slide Rod (All Except 2812ALB).........ooiiiiiiieiiie e
23 00-875360-00002  SUPPOIt (28T2ALB) ... ittt ettt ettt ettt eee s 1
24 00-873710 Carriage Tray (SST) (All Except ML-136110, ML-136111, & ML-136114) .....cccoviiiiiiiiiieene 1
25 00-875646-00002 Carriage Tray (2812, ML-136110, 2812PS, ML-136114, & 2912, ML-136111) .....cccvvveirnnnen. 1
26 SC-126-28 Mach. Screw 8-32 x 1'/2 Hex Hd. (2612PHS & 2712PHS) .....cccoiiiiiiiiieecseeeeeee e 2
27 SC-123-10 Mach. Screw Special 8-32 x 1'/2 Phil. Oval Hd. ........cccooiiiiiiieie e 2
28 SC-124-78 Mach. Screw 8-32 x 1'/2 Hex Flat Hd. (SST) (2612C, 2712C, 2812C, & 2912C) ......cceecvrurenene 2
29 SC-126-27 Mach. Screw 8-32 x %/s Hex Hd. (2612PHS & 2712PHS) .......cccoiiiiiiieieieecseeee e 3
30 SC-123-09 Mach. Screw Special 8-32 x 3/s Phil. Oval Hd. ..........ooiiiiiiiceeeeeeee e 3
31 SC-124-77 Mach. Screw 8-32 x %/s Hex Flat Hd. (SST) (2612C, 2712C, 2812C, & 2912C).....c.cceevvrreuenne 3
32 00-875345 HANAIE — CAITIAE. ... ettt ettt ettt st e et san e nre e 1
33 WS-022-02 AL 2T, Y PSPPSR 1
34 SC-041-02 Cap Screw a-20 X 1 HEX HA. ...ooiiiiee e 1
35 WS-021-19 LA 2T Y PSPPSR 1
36 00-914241 Hanger — Meat Grip (MICrOBaN)..........coiuiiiiiiiieeiie ettt 1
37 00-875354 KNOD & Slid@ ROA ASSY. ...ttt 1
38 00-478254 Bushing
39 00-479544 Feed Arm ASSY. (SST) (2912B)....cuecieieeeiieeeste ettt 1
40 00-479544-00003 Feed Arm Assy. (Alum.) (All EXCEPt 2912B)........ooiiiiiiiiiiieiii ettt 1
41 00-875357 Hanger — Meat Grip ........ccccoveeviieiienieeieee
42 00-875350 Meat Grip Hanger Cap..
43 00-875345 HANAIE — CAITIAE. ... .ei ittt ettt ettt e et sanesne e
44 WS-022-02 LA 2T Y PSPPSR
45 SC-041-02 Cap Screw /420 x 1 Hex Hd. ...covoviiiiiiiiceee
46 SC-126-27 Mach. Screw 8-32 x %/s Hex Hd. (2612PHS & 2712PHS) .......cccoiiiiiiieieieeeseeeeeee e
47 SC-123-09 Mach. Screw Special 8-32 x 3/s Phil. Oval Hd. ........cooiiiiiiiceeeeeee e 3
48 SC-124-77 Mach. Screw 8-32 x ¥/s Hex Flat Hd. (SST) (2612C, 2712C, 2812C, & 2912C)..
49 00-873480 BOX — SIAW ...ttt ettt ettt nae et

T F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

30

GAUGE PLATE AND INDEX UNIT

F-43081 Rev. C (July 2007) -12-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

GAUGE PLATE AND INDEX UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57693
1 SC-041-16 Cap Screw %16-18 X 1 3/a HEX HA. (SST) ...eiiuiiiiieiie et 2
2 WS-005-32 VVBSIIET . ...ttt ettt bt e s bt e et e e eae e e be e Rb e bt e eat e et e e enbe e aeeeneean 2
3 SC-123-52 Set Screw 5/16-24 X 58 Hdls., Flat Pl. .......coooiiiiiee e 4
4 00-438980 Gauge Plate Assy. (All Except 2812, ML-136110, 2812PS, ML-136114, & 2912,
LI T I TP TP ST P PO POPPUPURPPRPRUROPN 1
5 00-438980-00002 Gauge Plate Assy. (2812, ML-136110, 2812PS, ML-136114, & 2912, ML-136111) ......cc0eonnee. 1
6 00-439021-00002  MOUNE = SPECIAI ....c.eeeueiiuieniiitietesie ettt sttt e bt et et neeenenaeenne s 1
7 SC-124-11 Set Screw 5/16-24 X 5/s HdIs., CONE Pt. .......oiiiiiiiiiee e 3
8 00-875352 Cover — Gauge Plate (BOOm) ........ooiiiiieiiiie ettt e 1
9 00-875364 REEAINET — COVET ...ttt ettt he et e e at e et e be e e b e e sneeabeeenbeesaeeenseennne 1
10 00-875361 Disc — Cover (All EXCEPE 26T12GC) ......eiiiieiieiiieiiie ettt sttt st et nbe b enteeans 1
1 00-914123 DiISC — COVEN (2612GC) ...ttt ettt ettt n e nesr e e e e enne s 1
12 SD-038-13 Self-Tapping Screw %/16-18 x 7/s Hex Washer Hd., Type RL........ccccooiiiiiiiiiiieeeeeeee e, 3
13 WL-007-20 Lockwasher 5/16 External Shakeproof...............ooiuiiiiiiie i 3
14 00-439072-00003 Support — Slide Index (Incls. Items 16, 37, & 38) (Order With ltem 20)..........ccoevveiiiiiinnnennen. 1
15 00-478432 Spring — INAeX BackIash ...........oouiiii e 1
16 PG-011-38 Pin — Grooved 5732 X 19732 (SST) ..ueiiiieiii ettt ettt ettt sttt e b e e s 1
17 00-478425 Bushing — Anti-ROtation ROG........coouiiiiiieie et 1
18 SC-124-46 Cap Screw 10-24 X 3/a SOC. H. ....eeeiiiceeece ettt et eara e 3
19 WL-008-13 Lockwasher #10 Internal Shakeproof ..............ooiiii e 3
20 00-478415 Rod — INdeX ANti-ROTALION ........oiiieii e s 1
21 SD-038-14 Self-Tapping Screw '/4-20 x 7/s Hex Washer Hd., Type RL.......cccccoiiiiiiiiiiiieeeeeee e 2
22 00-438886 RO — INAEX SHAE ...ttt ne 1
23 00-478426 BUShING — INAEX SHA ....cotiiiiiie ettt st ettt e beesneeens 2
24 PG-011-19 Pin — Grooved 5732 X 172 (SST) ..eeiueieiieiiie ettt ettt ettt ettt et e e e beesnneeneean 1
25 00-478416-00002 Slide — Index Mechanism (All Except 2612GC) (Incls. Items 17, 18, 19, 23, 24, & 27)............. 1
26 00-478416-00003 Slide — Index Mechanism (2612GC) (Incls. ltems 17, 18, 19, 23, 24, & 27)....ccceecvevivvecrnnennn. 1
27 00-478461 PN — INAEX CAM ..ttt ettt e e bt e s ae e et e sab e et e enbeeenteenbeeaneeens 1
28 00-076948 DiSC — INAEXING DIIVE ...ttt ettt e et e s e e snneeesnnes 1
29 00-010928-00002  NUE — SPECIAI ....cuvieeeeiiieeieiteet ettt b ettt bt e b e et neeenenanennenn 2
30 RP-002-40 Pin — Roll 3/32 Dia. x ¥4 Lg. ...
31 00-438890 CAMSNATL ...ttt ettt n e 1
32 00-088298 WaSHhEr — BEIIEVIIIE ...ttt e e e e e be e s 2
33 00-479625 Cam — Indexing (All EXCEPE 26T2GC)......ueeiuieiiieiiie ettt ettt ettt et ans 1
34 00-914122 Cam — INAEXING (2612GC).....euieiiriieiieie ettt sttt 1
35 WS-030-58 WVBSIIET . ...ttt ettt a et a e b b et e e 2
36 RP-003-12 Pin — ROIl /8 Didl. X 1 /4 Lguueiueeieeieeete ettt 1
37 SC-088-71 Set Screw 8-32 x 3/s Hdls., Flat Pl..........cooiiiiee e s 2
38 00-011800-00305  Pin — DOWEI 14 X 3[4 ..ttt saeas 1
39 00-875373 PlUG — HOIE (LAIGE)....iuteeiieeiiie ittt ettt ettt e et sb et e e it e et e e b e e nneeenbeeanneens 2
40 00-875375 Plug — HOIE (SMAI).....eiiiiieiii ettt 2
41 00-479499 Deflector — Fluid (Silicon€) (2912B)......ccuiiiiiiiieiie ettt 1
42 00-914132 Deflector — Fluid (Pre-Drilled) (MiCrOBaN)..........coiiiiiiieiieeiie ettt 1

SC-129-13 Mach. Screw 6-32 x '/a Phil. Flat Hd. (SST)...cccuuiiiiiieiiieiie et 1
00-914196 Template — FIuid DeflECTOr ............oo i e e e 1

13- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

27 26

2612 ML-134231] 2712 ML-134235] 2812 ML-134239] 2912 ML-134245
2612C ML-134233]12712C ML-134237 12812 ML-136110 ] 2912 ML-136111
2612GC ML-136100 ] 2712PHS ML-134238 | 2812PS ML-134241]2912PS ML-134247
2612PHS ML-134234 2812PS ML-136114 ] 2912C ML-134248

2812ALB ML-134243]12912B ML-134251

2812C ML-134244

2812CB ML-136141

KNIFE SHARPENER UNIT

F-43081 Rev. C (July 2007)

-14 -




MODEL 2000 SERIES SLICER REPLACEMENT PARTS

KNIFE SHARPENER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57010
1 SC-067-06 Mach. Screw 10-24 x /> Hex Hd. (2612PHS & 2712PHS) .....ccoiiiieiieeieeeseeeeee e
2 SC-129-63 Mach. Screw 10-24 x /2 Phil. Truss Hd. NYIOK (SST).....c.coovreiirieeiee e
3 SC-129-74 Mach. Screw 10-24 x '/> Tx. Button Hd. (2612C, 2712C, 2812C, & 2912C) (SST)
4 00-438459-00001  Plate & COVEI ASSY. ....ueiueeiiiueeieiteeiesieeeesteameesteasee et aaeesaeaseeeease e eesteenseateanseneesaeaneentenneetesneeneenn 1
5 00-875359 Handle — Sharpener Cam .........ooiueiieiiee et e e e e e s ete e e snee e e e aneeeeeseeaeseeeenneeeenn 1
6 00-479953 SCrew — ShOUIAET /4 = 20 ...ttt anean 1
7 00-439691 STONE SEIVICE Kil ...t ettt e e s e e e st e e e te e e e eeeeeanseeeenneeeeannnen 1
8 00-873848 Shaft — GriNAING WREEL.......cueiiiieiee ettt eeeen 1
9 00-873852 Housing & Stud Assy.
10 00-438437 SPIING — REIUIM ...ttt sb ettt b et s et e sineens
11 00-873851 Plunger & Ball BEariNg ASSY. ......coiuiiriiiiiieiie ettt ettt ettt et ettt 1
12 00-875531 SPIING = MAIN ...ttt eb ettt bttt er e neee e 1
13 00-875339 e (1 = o ST 1
14 SC-122-87 Mach. Screw Special 8-32 X /4 Pan Hd. ..........ccoooiiiiieiee e 1
15 00-121676-00002 Self-Tapping Screw 4 X '/a Truss Hd. (SST)...uiioiiiiieiie ettt 2
16 00-437239 [ =T o= I [ =) (U o1 1o)UY 1
17 RR-006-22 RING — RELAINING ...ttt 1
18 00-438426 SPIING — TIUING AT L.ttt a et s bt esteen e ateen e e et eneenteameeneeeeeneeneenneeneenn 1
19 00-875367 AN = TTUINQG ettt ettt et e st e et e et e e teeesseesaeessseessseeabeeasaeenseenseesseeanseesnneanseennnn 1
20 00-479527 Washer — SPring CreSCENT........oocuiiiii ittt 1
21 SC-122-85 Mach. Screw Special 4-40 X Va Flat Hd. .......ccooiiiiiiiee e 2
22 00-439700 Plate — REAI LOCKING ... .eetiiiiiiiitiiete ettt ettt sttt ettt st et nene e 1
23 SC-122-84 Mach. Screw Special 2-56 X %16 Pan Hd.............cociiiieiiiiiii e 1
24 00-438435 U-Spring (Long End Inserted INto HOUSING)......ccc.eiiiiiiiiiiieiieiec e 1
25 00-435814 Screw — RetaiNiNg (RH) .....coiuiiiieeee ettt e e e enee s 1
26 00-438442 Screw — ShoUIdEr SPECIAL........coui i 1
27 SC-122-87 Mach. Screw Special 8-32 X /4 Pan Hd. ..........ccooiiiiiieii et 1
28 00-439698 [ Y e I o (g Vo PSSR 1
29 00-478747 STONE — TIUING + ettt ettt sb ettt ses bt e et e e seeeereesieeens 1
30 00-435324 SPHNG — TIUING SEONE ...ttt et e e e e e et e e e s ae e e e te e e e enseeennneeeenneeeeannnen 2
31 RR-006-22 RING — RELAINING ...ttt ettt 1
32 00-875368 PUSH ROG — TIUING ...ttt ettt sttt st nene e 1
00-873847-00001 Sharpener Assy. (Incls. Items 2 & 4 thru 32) (2612, 2712, 2812, 2812ALB, 2812CB,
2812PS, 2912, 2912B, & 2912PS) ...ttt ettt 1
00-873847-00003 Sharpener Assy. (Incls. Items 1 & 4 thru 32) (2612PHS & 2712PHS)......ccooeiiiieiiriecreee 1
00-873847-00004 Sharpener Assy. (Incls. Items 3 thru 32) (2612C, 2712C, 2812C, & 2912C)...c.ccccvevvrverrrnnen. 1
00-875046 Sharpener Assy. (No Stones) (Cosmetic) (Incls. Items 3, 4, 9, 14, 21, 22, 26, 27, & 28)
(2612C, 2712C, 2812C, & 2912C). .. e e iueeeeeieeee et ettt ettt ettt eneeeesne e neeen 1

15 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

1 THRU 4

7 THRU 11

ML-136110 &
ML-136114 ONLY

7

s,

66

2612 ML-134231 ] 2712 ML-134235 | 2812 ML-134239 | 2912 ML-134245
2612C ML-134233 ] 2712C ML-134237 | 2812 ML-136110 | 2912 ML-136111
2612GC ML-136100 | 2712PHS  ML-134238 | 2812PS ML-134241 | 2912PS ML-134247
2612PHS ML-134234 2812PS ML-136114 | 2912C ML-134248
2812ALB  ML-134243]12912B ML-134251
2812C ML-134244
2812CB ML-136141
ELECTRICAL UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-57694
1 00-117542-00095 Cord & Plug AsSY. (100/120 V.)..ccueiuiiiiiiieitieieeite ettt ettt 1
2 00-117542-00096 Cord & Plug Assy. (240 V.)........
3 00-117542-00039  COrd (1B C.) ettt b ettt ettt b e e bt et et et etenaeenee s 1
4 SD-015-41 Self-Tapping Screw 8-32 x /2 Phil. Pan Hd., TYPe TT ....c.ooiiiiiieiiieiiesie et 1
5 FE-021-21 Strain Relief (Use With HEMS 1 & 3) ..c.eiiiuiiiiiiii s 1
6 WL-010-01 Washer (Use With IHEmMS 1 & 3) ..o e 1
7 00-070486-00001 ENd Cap — CAPACILON .......viieiiiii et ettt e e e e e e e e e et e e et e e e st e e e saae e e e saseeesaaeeeaaaeeeenreeens 1
8 00-070487-00026 Capacitor — MOTOr SEAIT.........ccueiiiiiiiiiiie ettt ettt b e ennees 1
9 00-066621-00001  Bracket — CaP@CIION ........eeuiiueeierieeieseee et sttt e et e et este e e seeeneeseeaeeneeneesneeneesneeneenn 1

F-43081 Rev. C (July 2007)




MODEL 2000 SERIES SLICER REPLACEMENT PARTS
ELECTRICAL UNIT (CONT.)

ILLUS. PART NO. NAME OF PART AMT.
PL-57694
10 00-875582 SPACET (2712C) ittt h bbb bbbt b bbb b ae e
11 SD-039-25 Self-Tapping Screw 10-24 x %/s Phil. Flat Hd., Type TT (2712C)................
12 SD-038-16 Self-Tapping Screw 6-32 x /s Hex Washer Hd., Type RL (2612 Series)
13 SD-015-41 Self-Tapping Screw 8-32 x '/2 Phil. Pan Hd., Type TT (2712, 2712C, 2712PHS, 2812,
2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912C, & 2912PS).....ccceeoieirreeiereeeceee e 2
14 00-087714-042-1 Relay (2-Pole) (115 V.) (2712, 2712C, 2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912,
2912B, 2912C, & 29712PS) ....eiiiieiieiectesie ettt bbbt nene 1
15 00-087714-042-3 Relay (2-Pole) (240 V.) (2712, 2712PHS, 2812-ML-134239, 2812PS, & 2912-ML-134245)...1
16 00-078752-00012  ClamP — CAbIE ......cueeiiieeeieit ettt ettt ettt e et s e tenneetenaeennenn 1
17 SD-038-16 Self-Tapping Screw 6-32 x */s Hex Washer Hd., Type RL........ccccooiiiiiiiiiiii e 1
18 00-438929 Bracket — Motor Start SWItCh .........c.ueiiiiie e 1
19 SD-015-38 Self-Tapping Screw 6-32 x 3/s Phil. Pan Hd., TYPe TT .....ooiiiiiiiee e 2
20 00-271612-00002  Switch — EIECIrONIC STart........ccviiiiieii et 1
21 00-875668 L] T 37 S 1
22 00-439041 Bracket — SWItCh ROG .........oiuiiiiiiie et 1
23 SD-038-16 Self-Tapping Screw 6-32 x */s Hex Washer Hd., Type RL........ccccooiiiiiiiiiiii e 2
24 00-439040 Bracket — On/Off SWITCH........oiiiiii e e e e e e enees 1
25 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......cccoiiiiiiiiiiiecieeeeeee e 2
26 00-087711-148-1  Switch — Toggle (2-Post) (2612, 2612C, 2612GC, 2612PHS, 2712, 2712C, & 2712PHS)........ 1
27 00-875567 Switch Assy. (2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B, 2912C, & 2912PS)...1
28 00-873803 CoVEr — SWILCH MYIAI ..ottt 1
29 SD-038-16 Self-Tapping Screw 6-32 x */s Hex Washer Hd., Type RL (2812, 2812ALB, 2812C, 2812CB,
2812PS, 2912, 2912B, 2912C, & 2912PS).....cciiiieieeiiee ettt ens 2
30 00-479683 Bracket — Switch (2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B, 2912C,
BU29T2PS) .ttt E ettt h bt bbbttt n et eae 1
31 00-478427 Spacer — Nylon (2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B, 912C, & 2912PS) 2
32 SC-060-40 Mach. Screw 4-40 x %s Rd. Hd. (2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B,
29712C, & 2912PS) ...ttt bbbttt h bbb e ettt eae 2
33 00-087711-00349  Switch — Snap Action (2812, 2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B, 2912C,
Bl ] o ) PSPPSR 1
34 00-877714-069-2  Timer — Relay (230 V.) (2812 & 2812PS)......c.ccciiiriirieieieieiisiesiesie ettt 1
35 00-877714-069-1  Timer — Relay (115 V.) (2812-ML-134239, 2812CB, 2812PS-ML-134241, 2812ALB, & 2912) 1
36 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL (2712, 2712C, 2712PHS, 2812,
2812ALB, 2812C, 2812CB, 2812PS, 2912, 2912B, 2912C, & 2912PS) ......cceoeiveiiiirerieieee 2
37 WL-006-43 Lockwasher #4 Medium (2712, 2712C, 2712PHS, 2812, 2812ALB, 2812C, 2812CB,
2812PS, 2912, 2912B, 2912C, & 2912PS).....cciiieiiie ettt 2
38 NS-011-01 Nut 4-40 Hex (2712, 2712C, 2712PHS, 2812, 2812ALB, 2812C, 2812PS, 2912,
2912B, 2912C, & 2912PS) ... ittt ettt ettt ettt nenean 2
39 00-477523 Bracket — Switch (2712, 2712C, 2712PHS, 2812, 2812ALB, 2812C, 2812CB, 2812PS,
2912, 2912B, 2912C, & 2912PS) ...ctiiiieiiiiesie ettt 1
40 SC-120-97 Mach. Screw 4-40 x %/s Flat Hd. (SST) (2712, 2712C, 2712PHS, 2812, 2812ALB, 2812C,
2812CB, 2812PS, 2912, 2912B, 2912C, & 2912PS).....ceiiiiieieeieie et 2
41 00-087711-00334  Switch — HOME Start (2912B) ......cccciiiiiiiieieeeeeese et 1
42 00-087711-00319  Switch — Home Start (2712, 2712C, 2712PHS, 2912, & 2912C)......ccoveiiiieeeeeeseeeene e 1
43 00-087711-00335  Switch — HOme Start (2912PS) ........eoiiiieiiee ettt 1
44 00-087711-00276  Switch — Home Start (2812-ML-134239, 2812ALB, 2812C, 2812CB, & 2812PS-ML-134241)1
45 00-087711-00353  Switch — Home Start (2812-ML-136110 & 2812PS—ML-136114).....ccceeiiiieeieeiereeeene e 1
46 00-087711-00264  Switch — Slice CoUNt (2812PS)........eiiuiiiiiieieeie ettt 1
47 00-087711-00335  Switch — Slice CoUNt (2912PS)......cciiiiriiitiiieieeeeee ettt snennen 1
48 00-873635 PCB Assy. — Knife Motor Control (2912B) .........cooiiiiiiiiiiiieiie et 1
49 00-875668 KNOD — ON/OF (2912B) ...ttt ettt ettt et 1
50 00-875700-00002  Plate — MOUNtING (2912B) .....ueiuiiueieiieiiiiiiterieieeeie ettt sttt sbe b b s e 1

51 RR-009-03 RiNG — REtaiNING (2912B) .....ooueeieeeieeeeee ettt seesne e e e nneeneeee 1
52 00-914129 Pad — Dampening (2912B) ......c..eoiiiiiieieeee et 1
53 00-087711-00349  SWItCh (StOP) (2912B)......ciuiiiiriiitieeiee ettt bbbttt abe b b s e 1
54 SC-122-53 Mach. Screw 4-40 x %s Phil. Pan Hd. (2912B)........ccootiierieiereeese e 2
55 00-087711-00349  Switch (Start/Pause) (2912B) .......couiiiieeiieee ettt 1
56 SC-122-53 Mach. Screw 4-40 x 5/s Phil. Pan Hd. (2912B).......ccccciiirieiiiiiiiesieieeeeeese et 2
57 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL........cc.ccceeiieiiiiiieceeee e 2
58 00-914231 STANAOFf — PIVOT A ...ttt ettt 1
59 00-873664 AIM = SWILCN PIVOL. ...ttt 1
60 00-914100 Washer — Belleville (US€ 00-914231) ......oooiiieieieeeeseeie ettt st enee e enees 1
61 NS-048-93 Stop Nut 10-32 HeX (USE 00-914231) ....eeueiieiiieiieeiieeieeiee ettt 1
62 00-087714-069-1  Timer Relay (115 V.) (2812—ML-136110 & 2812PS—ML-136114)......cceccerirerriririneseeeenee 1
63 DS-037-95 Self-Tapping Screw 10-24 X 1 Phil. Pan Hd. ........ocooiiiiii e 1
64 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......cccoiiiiiiiiiiiecieeeeeee e 4
65 00-087714-00063 Relay (115 V.) (2812—ML-136110 & 2812PS—ML-136114) ....cceririiiiirinienierieieeec e 2
66 00-914199 Bracket — Relay (2812—ML-136110 & 2812PS—ML-136114) .....ccceoieiieieieeeseeee e 1

67 SC-129-23 Mach. Screw 4-40 x '/s Phil. Pan Hd. (2912B)
00-875744 Kit — Start/Stop/Pause Switch (2912B) (Incls. ltems 49 thru 61 & 67)........cccceeviviiiniiinieenene 1

00-914227 Relay Bracket Assy. (W/Auto Shutoff & Gauge Reset) (2812-ML-136110 &

2812PS—MLA13BT14) ..ttt ettt et b ettt ettt et en et e eneenees 1

17 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

10-11-12

14-15-16

2612 ML-134231 | 2812 ML-134239
2612C ML-134233 | 2812 ML-136110
2612GC ML-136100 | 2812PS ML-134241
2612PHS  ML-134234 | 2812PS ML-136114
2812ALB  ML-134243

2812C ML-134244
2812CB ML-136141
BASE UNIT

(2612 & 2812 SERIES)

F-43081 Rev. C (July 2007) 18-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

BASE UNIT
(2612 & 2812 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-57004

1 00-873733 LT Tl 1o T ST 1

2 00-914217-00004 Mount — Sharpener HOUSING .........oiriiiiiiiiiiiie ettt 1

3 SD-038-13 Self-Tapping Screw %16-18 x 7/s Hex Washer Hd., Type RL........cccccovieiiiiieiiiicieccee e 2

4 00-438131-061-2

5 00-477739

6 00-479033

7 00-875347

8 00-438131-054-2

9 00-121676-00001
10 00-875370
11 00-875370
12 00-077629
13 00-875348
14 SC-126-30 Mach. Screw 10-24 x 3/s Hex Hd. (2612PHS).......cciiiieieeeeeeese e 1
15 SC-023-10 Mach. Screw 10-24 X 3/4 OVAl HA......ccoiieiieee et 1
16 SC-121-95 Mach. Screw 10-24 x 5/s Hex Flat Hd. (2612C & 2812C).......ccovreeiereeeseeesieee e 1
17 00-477773 Leg Set (4 IN.) (PACKAGEA). ... ..ot 1
18 00-873766 Leg Set (31N.) (PACKAGEA). . ... uiieiiiee ettt et e e e e e e e st e e et e e st e e e snneeeennneeennnes 1
19 00-875371 Lo (- PSSP 4
20 00-875349 BEZEI — INEX ... 1
21 00-479745 Bezel — INAEX (2612C & 2812C) ..cuieeeieieieeeeeee sttt ettt sne e ae e eneesneaneens 1
22 SD-038-21 Self-Tapping Screw 8-32 x 1'/4 Phil. Pan Hd., TYPe TT...c.ciiiiiieereeere e 2
23 SD-038-20 Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., TYPE TT.....oiiiiiieiee et 2
24 00-477735 Label — SEAM/STOP ...ttt 1
25 00-479655 Lock Bracket (2612C & 2812C) ....cuueuriuieeeiieeie e eeesie et eenee et s e e e eesneeneesaeeneeneenneeneens 1
26 00-439042-00001  LAMP (125 V.) 1neiiieeieieeeeeseee ettt ettt et ettt e ee e s e e e et e e e ste e e e saeemeeneeseeneeneenneeneenneeneenn 1
27 00-439042-00002  LAMP (250 V.) 1.eeeiiiuieieeeiee ettt ettt ettt et e e aesae e e st e e e te e e et et en e e eeene e tenneetenneennean 1
28 SC-041-02 Cap Screw 14=20 X T HEX HU. .....oiiiiieieeiece ettt eaaeenee s 1
29 00-477740 Logo — HODArt (SMall)....c.ooiiiiieie e 2
30 WL-014-10 Lockwasher /4 External ShaKeproof...........c.ee e 1
31 NS-015-01 NUL /8220 HEX (SST) c.nietieiiesteeeesie ettt ettt et es et e et e eneetesneeeesneeneesneeneenneas 1
32 00-437865 Leg — Cleaning
33 00-478023 (0= o T I =Y PSSR
34 SD-038-76 Self-Tapping Screw 6-32 x %/s Hex Hd., Type RL (2612PHS) .....cccveiirieireee e 11
35 SD-038-16 Self-Tapping Screw 6-32 x %/s Hex Washer Hd., Type RL .
36 00-873738 Cover — BOtOM .....oouiiiiieie e
37 SD-038-16 Self-Tapping Screw 6-32 x %/s Hex Washer Hd., Type RL (2812PS)......ccccccervreeiereeeneeeene 6
38 WL-019-32 Lockwasher #6 EXternal (2812PS) .......cocuiiiiiiiieiii ettt 6
39 00-477227 SCale — PCB ASSY. (2812PS) .....iiiiiieiieeeie ettt ettt ettt sne e e e enees 1

19 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

13-14-15
oo
28
2712 ML-134235]2912 ML-134245
2712C ML-134237 | 2912 ML-136111
2712PHS  ML-134238 | 2912PS ML-134247
2912C ML-134248
2912B ML-134251

BASE UNIT
(2712 & 2912 SERIES)

F-43081 Rev. C (July 2007) - 20 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

BASE UNIT
(2712 & 2912 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-57014
1 00-873733 L ATl o T SO RR SRS 1
2 00-914217-00004 Mount — Sharpener HOUSING .........ooiiiiiiiiiiiii ettt ettt
3 SD-038-13 Self-Tapping Screw %/16-18 x /s Hex Washer Hd., Type RL....
4 00-438131-061-2  Lab@l — WAINING ......ueeeiiteeieitieeeie ettt ettt ettt e es e nbe s e benneentenaeeneenn
5 00-477739 LOGO — HODAI (LATGE) ...ceuveeiiieieiiet ettt sttt
6 00-479033 NUE = HUMP (2912PS) ..ttt ettt ettt sne e 1
7 00-875347 RING — DI ettt ettt et sh ettt et b e bt e b e e naneere e 1
8 00-438131-054-2  Label — WaINING ....ceceeieiiiieiiie ettt e et e et e e st e e e sb e e e snteeeenneeesmseeeeanseeeenseeeenneeenn 1
9 00-121676-00001  Self-TAPPING SCIEW .....eiiueiieiiiieeitiie et ee et e ettt e e e e e e s aee e e asbeeeaseeeesnseeeanneeeeaseeeaanseeeannseaeaseeenn 2
10 00-875370 DAL ASSY. ..ttt a e h et Rt Rt ettt et s et en e et ene et ene et s 1
11 00-077629 BUSIING ettt ettt 1
12 00-875348 KNOD — INAEXING ...ttt sene e 1
13 SC-126-30 Mach. Screw 10-24 x 3/s Hex Hd. (2712PHS) .......coiiiiiieeeeeeee e 1

14 SC-023-10 Mach. Screw 10-24 X 3/a OVal Hd.........ccoiiieieee et 1
15 SC-121-95 Mach. Screw 10-24 x 3/ Hex Flat Hd. (2712C & 2912C).....cccoiiiiiiieiiecieeie et 1
16 00-873623 Label — Start/Stop/Pause (2912B) ........cooiiiiiiie ettt 1

17 00-477735 Label — Start/Stop (2712, 2712C, 2912, 2912C, & 2912PS) .....coiiiiiieeeieeeeseeesee e 1
18 00-875349 Bezel — Index (2712, 2912, 2912B, & 2912PS) ....ccueeiieiieieeieeie et 1
19 00-479745 Bezel — INdEX (2712C & 2912C) ...uiiee ettt ettt e 1
20 SD-038-21 Self-Tapping Screw 8-32 x 1'/4 Phil. Pan Hd., TYPe TT....ccciiiiiiiieieiiee e 2
21 SD-038-20 Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type TT.......cociiiiiiiiiiiieeeeeee e 2
22 00-439042-00001  LAMIP (125 V.) 1eeiiiieieteeiiee ettt ettt h et b ettt e bt et e s e been e e tenneetenaeeneean 1
23 00-439042-00002  LAMP (250 V.) c.eeeuiiieeeieitee ettt ettt h et bttt ettt n et n et nne et eee s 1
24 00-477740 Logo — HObart (SMall).......eoiiiiiiiiiiee et 2
25 00-479655 Bracket — LOCK (2712C & 2912C) ....ecueiuieieiieeee ettt 1
26 SD-038-76 Self-Tapping Screw 6-32 x 3/s Hex Hd., Type RL (2712PHS) ....cc.ooiiiiiiiieeeieeeeeee e 5
27 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL

28 00-479680 Gasket — ChUte (2912PS)......oiiieiiee ettt ettt nnean
29 00-478036 Cover — UppPer EIECHICAL.........coiiiiiiec e

o1 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

| g
31
\§9 \29
2612 ML-134231 ] 2712 ML-134235
2612C ML-134233 | 2712C ML-134237

2612GC ML-136100 | 2712PHS  ML-134238
2612PHS ML-134234

TRANSPORT CARRIAGE UNIT
(2612 & 2712 SERIES)

F-43081 Rev. C (July 2007) -22-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT
(2612 & 2712 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-57013

1 00-477555 BUMPET — Sl ROG.....c.eiiiiiiie ittt 1
2 00-438907 Slide —Rod ............... o1
3 00-875658 Bearing — Transport...... 2
4 00-875659 Transport — Carriage.... 1
5 00-875374 Plug — Transport Hole .. ...6
6 00-439064 Magnet — Transport............ 1
7 00-439017 Wick — Slide Rod Lubrication............ccccooeniiiininiiicnce 1
8 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL... .2
9 00-478424 Cover — INterlocK..........ccooiiiiiiiii 1
10 00-479676-00002 Support — Tray Assy..... 1
11 00-875039 Nut — Carriage Tray .. .4
12 00-439045 Stud — Drive.......cccoeeueee .2
13 00-875450 Knob — SPRT Tray Assy.. o1
14 00-478021 Washer — Belleville ...........cccooiniiniiiiiiceee, .2
15 00-477733 Label — Start (Home) (2712, 2712C, & 2712PHS).... 1
16 RR-012-17 Ring — Retaining .........coooiiiiiiiiie e 1
17 00-435708 Washer — Backup (SST). .2
18 00-477555 Bumper — Slide Rod........c.cccooivieniiniiiine 1
19 SC-128-35 Set Screw °/16-18 x 1 Slotted Hdls., Flat Pt.. .2
20 NS-018-06 Jam Nut %/16-18 HeX ....c.ovvvrviriiiiiiiicices .2
21 00-519826 Insert — Screw....... w1
22 00-439006 Bearing — Pivot .......cccccceeiiiiees .2
23 SC-123-08 Cap Screw "/2-20 x %/s Soc. Hd..... .2
24 00-438902 Spring — Interlock Bar .................. 1
25 00-873535-00002 Plate — Key .......cccoeuue. 1
26 00-873534-00002 Pivot — Tiltable Carrier . o1
27 00-875445 Shaft — Pivot Return..... o1
28 00-438900 COVEr — TraNSPOMt ...ccueeieiiiiee ettt 1
29 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL... .2
30 00-438908 Bar — Transport RoOlIer ... 1
31 SD-038-22 Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type RL.... .4
32 00-477747 Set Screw — Special.........ccoeiiiiiiiiiiii e w1
33 NS-017-20 Jam Nut 3/s-24 Hex.... 1
34 RR-006-23 Ring — Retaining ... 1
35 00-478420 Roller — Transport . 1
36 00-438911 Screw — AdJUSEING ...veceeiiiiieeee e w1
37 SD-033-08 Self-Tapping Screw %16-18 x 1 Hex Washer Hd., Type TT .. .2
38 WS-003-49 WaSHET ... 1
39 SC-123-56 Mach. Screw '/s-28 x '/ Hex Button Hd.... 1
00-437906 Oller — TeleSCOPING SHCET ....ccoiiiii ittt ettt e et e e e be e e sabe e e annes 1

23 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

2812 ML-134239 | 2912 ML-134245
2812 ML-136110 | 2912 ML-136111
2812PS ML-134241 | 2912PS ML-134247
2812PS ML-136114 | 2912C ML-134248
2812ALB  ML-13424312912B ML-134251
2812C ML-134244

2812CB ML-136141

TRANSPORT CARRIAGE UNIT
(2812 & 2912 SERIES)

F-43081 Rev. C (July 2007) - 24 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT
(2812 & 2912 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-57087
1 00-477555 BUMPET — SIAE ROG.......coiiiiiiii ettt ettt 1
2 00-438907 ] L=l (o T ST 1
3 00-875658 Bearing — TranSPOIt .......coiuiiiiiiiitt ettt ettt ettt ettt
4 00-875659 Transport — Carriage
5 00-875374 Plug — TranSPOrt HOIE ........ooiiiiiiiiie ettt ettt 6
6 00-439064 MagNEt — TIANSPOMT.......eeiiii ittt ettt ettt eneeeeas 1
7 00-439017 Wick — Slide RO LUDFCALION ......cueiiieiiieieii ettt 1
8 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......ccccciiiiieiiiiieee e 2
9 00-478424 (070771 a1 01 (=1 4 [ o RSP 1
10 00-479676-00001  SUPPOI — TFAY ASSY. ..eeeeueiieiuiieeaiteeeeateeeeateeeaaseeeeaseeeaaaeeesasseeesaseeeesasseeeaneeesnseeesanseeesanseeeanseeens 1
11 00-875039 [0 e 0=y = To [ I SRR 4
12 00-439045 RS (8T Il 1Y ST 2
13 00-875450 KNOD — SPRT TrAY ASSY. ... teiteeuieteetienteseeesteeteeeesse e e st eseesaeeseesteaseesteeneetesaeeeesneeneeaeesneeneesneaneens 1
14 00-478021 WaSher — BEIIEVIIIE ...ttt ettt ne e ee e e 2
15 00-477733 Label — Start (HOME) ..ottt ettt e e enee s 1
16 RR-012-17 RING — RELAINING ...ttt ettt ene e 1
17 00-435708 WaSher — BACKUD (SST) ...ueeueiieiiieiiesieeiiesie et ieste st et ettt e sne e e see e e ntesseetesneeteseeereeeenneenees 2

18 00-477555 BUMPET — SIAE ROG........coiiiiiiiii ettt ettt 1
19 SC-128-35 Set Screw 5/16-18 x 1 Slotted Hdls., Flat Pt. ........cocoiiieiieeiece et 2
20 NS-018-06 JAM NUE 51618 HEX ..ttt ettt s e e te e st e e beesneeeseeenseenseeannas 2
21 00-519826 LTS R T =SSR 1

22 00-439006 BEAINNG — PIVOL ...ttt ettt ettt ee et 2
23 00-478428 Bar — Transport INTEMHOCK .........c..eiiiiiiiiiei e 1
24 SC-123-08 Cap Screw /a-20 X %8 SOC. HA. ..ot 2
25 00-438902 SPring — INtEIIOCK Bar ... e 1
26 00-873535-00002  Plate — KEY ....eeueeieeueeiieeieeie ettt ettt ettt e et et e et ea et e et e e e te et e eaeene s e e neeneentenneetenneennean 1
27 00-873534-00002  Pivot — TiltaDIE CAITIEN ........ciueiieieeese ettt ettt e e e te e eeeneeneean 1
28 00-438903 Shaft — Interlock Bar
29 00-438900 (070} e = 1 T o To! o OO P P TUPU P OP S URPPPRN
30 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......ccccoiiiiiiiiiiiieeie e 2
31 00-479682-00002 Plate — Pivoting INTEIOCK ..........ooiiiiiiiiieii et 1
32 SC-125-12 Set Screw /4-28 X 12 HeX HAlS., CUP Pl.....ouiiiieeeecee e 1
33 00-438897 SPring — Plate PIVOTING .......ooiiiiiiii et
34 00-438896 Clip = Plate PIVOtING. ....c. ettt ettt enne e e
35 SD-038-22 Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type RL....
36 SD-038-22 Self-Tapping Screw 10-24 x /2 Hex Washer Hd., Type RL
37 00-478421 Follower — INtEIIOCK PIAtE ... .eeieeieieeee et e e e eeeneeee s
38 00-477749 Bushing — Follower & WICK COVET ........cocuiiiiiiiieiei ettt 1
39 SC-123-07 Mach. Screw — Special 8-32 X /2 TrUSS Hd........ooouiiiieiiieie et 1
40 00-438908 Bar — TranSport ROIET.........ccuiiiiiiiee ettt 1
41 00-438919 Bar — LOCKOUL. ...ttt ettt ettt er e sene e 1
42 00-477747 St SCrEW — SPECIAL.....eeiiiiiieeii et et ettt et e e s e e et e e e e e e nbeeeennreaeannen 1
43 NS-017-20 JAM NUL 3/8-24 HEX.. ettt ettt et eee e e bt e et e e et e eneeneeeneeneeenee 1
44 RR-006-23 RING — RELAINING ...ttt ettt ene e 1
45 00-478420 Lo 1= e I = o T oo o (SRS 1
46 00-438911 ST LA o | U T T SRS 1
47 WS-003-49 AL 2 TS Y SRS 1
48 SC-123-56 Mach. Screw /4-28 x /2 HexX BULON HA. ......o.ooiiiieeeeeeeee e 1
49 SD-033-08 Self-Tapping Screw %16-18 x 1 Hex Washer Hd., Type TT ....ccccoooiiiiieiiecieecie e 2
50 SD-015-07 Self-Tapping Screw "/2-20 x 5/s Hex Washer Hd., Type RL .........ccoovoiieiiiiiiecieceeee e 4
00-437906 Oller — TeleSCOPING SHCET .......eiiuiiiiiiie ettt ettt neee e 1

o5 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

53—

2712
2712C
2712PHS

ML-134235
ML-134237
ML-134238

2912
2912
2912PS
2912C
2912B

ML-134245
ML-136111

ML-134247
ML-134248
ML-134251

AUTOMATIC CARRIER UNIT

F-43081 Rev. C (July 2007)

-26 -




MODEL 2000 SERIES SLICER REPLACEMENT PARTS

AUTOMATIC CARRIER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57003

1 00-477767 Shaft — Pawl....... 1

2 RR-010-06 Ring — Retaining 2

3 00-875474-00002 Bracket — Pawl..........cccooveviieeniiiecniecsceeeene w1

4 SD-024-29 Self-Tapping Screw 10-32 x 3/ Flat Hd., Type TT..... .3

5 00-478429 Spring — Pawl........cooiiiiiiieee e 1

6 00-873591 Pawl — Auto-Engage ....... 1

7 WL-007-02 Lockwasher #6 External .............. 1

8 SC-009-49 Mach. Screw 6-32 x %s Rd. Hd..... |

9 WL-007-07 Lockwasher #8.........cccocoeevennene .2
10 SC-007-68 Mach. Screw 8-32 x ®/s Rd. Hd..... .2
11 00-477755-00002 Carrier — Automatic................... 1
12 00-478269 Bearing — Carrier (Auto).. .2
13 00-478277 Wick — Carrier ... 1
14 RR-007-21 RiNg — Retaining .........oooiiiiiiiiiee e 2
15 SD-038-22 Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type RL. 2
16 WL-008-13 Lockwasher #10................. 2
17 00-478407 Spring — Auto/Manual Lock .2
18 00-478406 Lock — Auto/Manual ........... 1
19 NS-017-41 Jam Nut %/s-18 Hex.......... 1
20 WL-019-12 Lockwasher ®/s External .. 1
21 00-477775 Key — Auto-Engage.......... 1
22 WL-007-02 Lockwasher #6 External .............. 2
23 SC-009-49 Mach. Screw 6-32 x %s Rd. Hd..... .2
24 00-478003 Main Link Assy. (Incls. ltem 21) ... w1
25 00-477781 Pivot — Main Link ............ w1
26 RP-005-04 Pin — Roll '/s Dia. x ¥4 Lg. 1
27 00-478027 Bearing — Main Link........ 1
28 00-478040 Washer — Main Link .. .2
29 RR-009-05 Ring — Retaining .......... 1
30 00-478030 Bearing — Motor Link. 1
31 RR-007-21 Ring — Retaining ............. 1
32 00-478005 Link Assy. — Motor Drive . 1
33 RR-007-21 Ring — Retaining ............. 1
34 00-478030 Bearing — Motor Link.... 1
35 00-873438 Motor Crank Link Assy. ................... 1
36 WL-007-16 Lockwasher '/ External Shakeproof... A
37 SC-118-17 Cap Screw '/2-20 x 1'/a Hex Hd.... A
38 00-478028 Bearing — Carrier Link.................. 1
39 RR-009-03 Ring — Retaining .......... 1
40 00-478006 Link Assy. — Carrier ... 1
41 RR-009-03 Ring — Retaining .......... 1
42 00-478028 Bearing — Carrier LinK........cccccoiviniienieniienee e, 1
43 00-087711-00270  Switch — Auto/Manual (2912PS Uses Quantity of 2) .... s
44 00-478284 Barrier — Mylar ..o 1
45 NS-009-02 Nut 4-40 HeX......ccovveuee .2
46 WL-006-43 Lockwasher #4 Medium............... 2
47 SC-060-40 Mach. Screw 4-40 x ®/s Pan Hd...........cccccoevennnen. .2
48 SC-112-90 Mach. Screw 4-40 x 1 Slotted Pan Hd. (2912PS).. .2
49 00-478408 Pin — Carrier Shaft .... w1
50 NS-017-03 Jam Nut '/2-20 Hex.... 1
51 00-875353 Knob & Lever Assy.... 1
52 00-477764 Shaft — Auto-Carrier ..... w1
53 00-479950 Grommet — Electrical ... 1
54 00-479954 Bracket — SWitCh .........cccooiiiiii 1
55 SD-038-16 Self-Tapping Screw 6-32 x */s Hex Washer Hd., Type RL... 2
56 00-478024 LOCK — SWIVEL ... 1
57 00-477761-00002 Swivel — Auto-Carrier ... w1
58 00-478025 Nut — Swivel Lock ........ w1
59 00-477763-00002 RaAMP — AUIO-ENGAGE ... .eeiiiiiiiieei ettt et be e e e b e e e enne e s 1

o7 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

18
/1 THRU 4 \!

PL-57000

2712 ML-134235| 2912 ML-134245
2712C ML-134237 | 2912 ML-136111
2712PHS  ML-134238 | 2912PS ML-134247
2912C ML-134248
2912B ML-134251

AUTOMATIC BASE UNIT

F-43081 Rev. C (July 2007) -28-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

AUTOMATIC BASE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57000
1 SC-040-53 Mach. Screw 10-24 X /s HEX SOC. HA.......ooiiiiiiiiii e
2 WL-006-07 Lockwasher #10 Helical.....................
3 00-479531 Motor (115 V. Machines) (90 VDC) .......cccovieriireiiinecieieeeene
4 00-873654 Motor (230 V. Machines) (180 VDC) (2712, 2712PHS, & 2912)...
5 00-873630 PCB Assy. — Carriage Speed (2912B) ......ccccoeeiiiiieinieeeiieeee
6 00-873230 Potentiometer Kit Assy. (2912 & 2912C)......
7 00-478383 Switch Assy. (2712, 2712C, & 2712PHS)..................
8 00-873236 Stop — Multi-Speed Slicer (2912, 2912B, & 2912C) ...........
9 00-873235 Stop — Two-Speed Control (2712, 2712C, & 2712PHS).....
10 NS-011-12 Nut 8-32 Hex (SST) (All Except 2912PS).......cccevvvvenieninnns
11 WL-006-01 Lockwasher #8 (SST) (All Except 2912PS)........
12 00-873234 Bracket — Speed Control (All Except 2912PS) ......
13 00-106502 Push NUt ...

14 00-108001 Foot — Lift Lever....
15 00-478299 Spacer — Lift Lever....
16 00-875366 Bearing — Lift Lever........cccoiiiiiiiiieceeeeeen
17 00-873700 Lever — Lifting Assy. (Incls. Items 13, 14, 15, & 18)..
18 00-875356 Handle — Lift LeVEr........ccooiiiiiiiieic e
19 00-875220 Retainer — Lift Lever ...

20 SD-009-16 Self-Tapping Screw '/s-20 x 3/4a Hex Hd., Type F ....................
21 SD-038-77 Self-Tapping Screw '/+-20 x %s Hex Hd., Type F (2712PHS) .
22 SC-125-16 Cap Screw 5/16-18 x 5'/a Hex Hd. ......cccooeviviiiiiiiceece
23 00-478409 Pin — Auto/Manual Stop "4 x 1.....

24 00-478039 Bearing — Carrier Shaft.........ccccciiiiiiiieeen

25 00-479288 Label — Auto/Manual (Domestic) (2912PS & 2912B).......ccccevevvenenienineeniens
26 00-478274 Label — Auto/Manual (Domestic) (2712, 2712C, 2712PHS, 2912, & 2912C) ..
27 SC-055-23 Set Screw 8-32 x %s Soc. Hdls., Cup Pt. (All Except 2912PS).......c.cccvreeniene
28 00-875358 Knob Assy. — Speed Control (All Except 2912PS).......cccccceeenee

29 00-478265 Label — Speed Select (Domestic) (2912, 2912B, & 2912C) ......

30 00-478296 Label — Speed Select (Domestic) (2712, 2712C, & 2712PHS) .

31 00-875143 Gasket — Bezel (2912PS) ....c.coviviiiiiieieeee e

32 00-873506-00002 Bezel (2912PS)......ccuiiiiiiiiiieieenieeieesie ettt

33 SD-038-53 Self-Tapping Screw 6-32 x 5/s Hex Washer Hd., Type RL (2912PS)...

34 00-479614 Keypad — Scale (2912PS) .....cccveviiiirieiieeeceee e

35 WL-006-40 Lockwasher #6 Light (2912PS)....

36 NS-011-07 Nut 6-32 Hex (2912PS) ...............

37 00-873638 Vane — Sensor (2912B)........ccccvevieeiiiiieeiieene

38 00-873641 PCB Assy. — Speed/Position Sensor (2912B)..

39 00-875372 FOOt = SROM ..o
40 00-478275 Leg Set (4 In.)....
41 00-873727 Leg Set (31n.)....

N A NN A A A A LA N A A N N LN D A O A A A A AN A A NANN A A A A A a A NN A s~

42 00-875371 FOOt — Tall ..o

43 00-873698-00002 Base — Automatic (Painted) (All Except 2712PHS & 2912PS) ..

44 00-873698-00003 Base — Automatic (Painted) (2912PS)........ccccvevvvieeiieneeiene.

45 00-873698-00004 Base — Automatic (Polished Alum.) (2712PHS).....

46 00-478039 Bearing — Carrier Shaft...........cccciiiiiiniiiiees

47 00-875373 Plug — Hole (Large)......

48 00-478441 Grommet — Electric...........ccoceene.
00-478467 Kit — Motor Brush (Bodine Motor)...
00-478449 Kit — Motor Brush (Bison Motor) ..... .
00-873255 Tall Foot & Skid Plate ASSY. (2912B).....cc.cciiriiiiiiieie ettt

29 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

1THRU 5

6 THRU 10

- > 13
15THZ§}“@ O é/

2712 ML-134235 | 2912 ML-134245
2712C ML-134237 | 2912PS ML-134247
2712PHS  ML-134238]2912C ML-134248

ELECTRICAL COVER ASSEMBLY
(2712 SERIES & 2912, ML-134245 & ML-134248)

F-43081 Rev. C (July 2007) -30 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

ELECTRICAL COVER ASSEMBLY
(2712 SERIES & 2912, ML-134245 & ML-134248)

ILLUS. PART NO. NAME OF PART AMT.
PL-57015
1 00-087714-042-1  Relay (2-P0l) (115 V. ).eueeiiitieieeteeeete ettt ettt ettt 1
2 00-087714-042-3 Relay (2-Pole) (240 V.) (2712, 2712PHS, & 2912) ..
3 WS-023-22 WaSKhET ...t
4 WL-007-01 Lockwasher #6 External Shakeproof..........cuii i e
5 NS-009-07 INUE B-32 HEX ..ottt b ettt ettt er ettt e e
6 00-479708 Board — Printed CirCUIL............cooiiiiiiiie e 1
7 00-478392 ST oF= 1ot a1V o] o I SRR PRRPPNY 2
8 WS-023-22 VST ... b et ettt 2
9 WL-007-01 Lockwasher #6 External Shakeproof..........ouii i 2

10 NS-009-07 INUE B-32 HEX .ttt h ettt ettt n e nne s 2
1 00-873485-00001 Cover — Electrical (W/O AULO Off) ..ottt 1
12 00-873485-00002 Cover — Electrical (W/Auto Off) (2912 & 2912C) ......eeiviiieiiiieeieseeee e 1
13 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......ccoooiiiiiiiiiiiiiee e 8
14 00-088196-00028 Breaker — 2 AmMp. Thermal OVErload ...........cooiuiiiiiiiiiiiie et 1
15 00-087714-069-1  Timer — Relay (115 V.) (Auto Shutoff Only) (2912 & 2912C) ......ovireeiriiiiiiceeneceeeeee e 1
16 WS-022-01 WaSher (2912 & 2912C) ...ttt ettt ettt 1
17 WL-014-07 Lockwasher #10 External Shakeproof (SST) (2912 & 2912C) .......eeviiiieiiiiiieieee s 1
18 NS-011-18 Nut 10-24 Hex (SST) (2912 & 2912C) ....ccuiiiieiiieeeeeieeeese ettt et 1
19 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......ccccoiiiiiiiiiiiceeeeeen 10
20 00-478034-00001  COVEr — BOMOM .....cueiiiiiiiiiit ettt ettt ettt ettt enne s 1

31 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

1THRU 4

5 THRU 9

21 THRU 24
17 THRU 20

13 THRU 16

ELECTRICAL COVER ASSEMBLY
(2912, ML-136111)

F-43081 Rev. C (July 2007) -32-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

ILLUS.
PL-57690

O©CoOoO~NOOUOPLWN =

PART NO.

00-087714-042-1
WS-023-22
WL-007-01
NS-009-07
00-479708
00-478392
WS-023-22
WL-007-01
NS-009-07
00-873485-00006
SD-038-16
00-088196-00028
00-087714-00063
WS-023-22
WL-007-01
NS-009-07
00-087714-069-1
WS-022-01
WL-014-07
NS-011-18
00-087714-020-2
WS-023-22
WL-007-01
NS-009-07
SD-038-16
00-478034-00001

ELECTRICAL COVER ASSEMBLY
(2912, ML-136111)

NAME OF PART AMT.
REIAY (2-P0IE) (115 V. )ittt ettt et bee s e b e e e e be e 1
{T =T 1= PO P PP OPPRPPPPPN 2
Lockwasher #6 External Shakeproof..........cc.uiiiiiir e 2
INUE 632 HEX.... ettt et e et e e e b et e e e e e e e e snreeennnee 2
Board — Printed CirCUIL...........eiiiiiiieii et et 1
ST oF= Le=Y gl N oo PSP RPPRO 2
{T =T 1= OO RPPPRPTPPPPPPPPN 2
Lockwasher #6 External Shakeproof..........cc.uiiiiiieiiiiie e 2

INUE 632 HEX.... ettt et e e it e e b et e e e e e e e snreeeannee 2
COVET — EIECHICAL. ...ttt ettt bttt seb e beesnae e 1
Self-Tapping Screw 6-32 x %/s Hex Washer Hd., TYype RL.......ccceeieiirieiiniee e 8

Breaker — 2 Amp. Thermal OVerload ..............cooiiiiiiiiie e e e 1
[RCTE YA o N P SO SP PP OU PP PRRPPRY 1
{T =T 1= PO PP PP OPPPPRPPPN 2
Lockwasher #6 External Shakeproof..........cc.ciiiiiiiiiiiie e 2

NUE B-32 HEX....oeie e e 2
Timer — Relay (115 V.) (Auto Shutoff ONlY).........cooiiiiiiii e 1
WWASIET. ... s 1
Lockwasher #10 External Shakeproof (SST)........cuuiiiriiiiiiiii et 1
NUE 10-24 HEX (SST) .eereeieitieieeeie ettt ettt n e et n e enne s 1
REIAY 3 P ...ttt ettt et e et e ke s e e et e e e b e e e s 1

Lockwasher #6 External Shakeproof..........cc.uieiiiiii e
INUE 632 HEX.... et ettt et e et e e b e e e e eesnreeennnee
Self-Tapping Screw 6-32 x %/s Hex Washer Hd., Type RL.. .
COVET — BOOM ...ttt e bbbt e bttt e b et e e snneens

-33-

F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

PL-57088

ELECTRICAL COVER ASSEMBLY
(2912B, ML-134251)

F-43081 Rev. C (July 2007) -34-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

ELECTRICAL COVER ASSEMBLY
(2912B, ML-134251)

ILLUS. PART NO. NAME OF PART AMT.

PL-57088
1 WL-007-01 Lockwasher #6 External Shakeproof...............oioiiiiiiiiie et 5
2 WS-031-32 LT T Y TP 5
3 NS-009-07 INUE B-32 HEX ..ottt ettt et e st et e s e et esbe et esteensesseensesseeteensesesnsensesneennean 5
4 00-478285-00002  STANAOM.......ccuieiiiiceie ettt sttt et e et e st e e b e e beete et e s teere st e te e st e re st etenneenean 5
5 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL........ccooiiiiiiiiiee e 8
6 00-088196-00028 Breaker — Thermal OVerload (2 AMP.) ..oouii ittt e sbeeeneeas 1
7 00-087714-042-1  RElAY (2-POIE) (115 V. ). ueeieeieeieeteeie sttt ettt sttt e te e sseeseessesseeseensesneensesneennean 1
8 00-873633 PCB Assy. — Slicer Control BOAId.............coiiiiiiiiiieiieiie ettt 1
9 00-873485-00003  CoVEr — EIECHCAI (115 V.) oeuieiieiiieieeie ettt sttt aesaeeseensesneesesneennean 1

10 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL.......ccoooiiiiiiiiiii e 10

T35 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

24

21-22-23
16 THRU 19
20

11 THRU 15

ELECTRICAL COVER ASSEMBLY
(2912PS, ML-134247)

F-43081 Rev. C (July 2007) - 36 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

ELECTRICAL COVER ASSEMBLY
(2912PS, ML-134247)

ILLUS. PART NO. NAME OF PART AMT.
PL-57089
1 WL-007-01 Lockwasher #6 External Shakeproof ............oio i 3
2 WS-031-32 WVASKIET ...ttt e b e et
3 NS-009-07 Nut 6-32 Hex ..
4 00-478285-00003  STANAOR ......oviiiiiiiiie ettt et
5 00-478285-00002  STANAOR ......oiiiieiiiie ettt ettt ne s
6 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL ..
7 00-088196-00028 Breaker — 2 AmMp. Thermal OVerload ...........coiuiiiiiiiiiiiiie et
8 00-478285-00002  STANAOR ......ouiiiiiiiii ettt ettt ne s
9 SC-018-60 Mach. Screw 6-32 x 1'/s
10 00-873169 PCB ASSY. — SCAIE ..ottt ettt e
11 00-479708 Board — Printed CirCUIt ............ooiiiiiii e 1
12 00-478392 Spacer — Nylon
13 WS-023-22 WVBSIIET ...t e ettt
14 WL-007-01 Lockwasher #6 External Shakeproof ............oio i 2
15 NS-009-07 Nut 6-32 Hex
16 00-087714-042-1  Relay (2-P0lE) (115 V.) 1ueiiiitiieeieeee ettt sttt 1
17 WS-023-22 WVBSIIET ...ttt ettt
18 WL-007-01 Lockwasher #6 External Shakeproof .
19 NS-009-07 INUE B-32 HEX .ttt bbbttt ettt ettt e e ne s
20 00-873566 PCB Assy. — Slicer Control BOArd ...........cooiuiiiiiiiiiie et
21 NS-009-07 Nut 6-32 Hex
22 WS-023-22 WVESIIET ..ottt
23 WL-007-01 Lockwasher #6 External Shakeproof ............oio i 1
24 NS-009-07 Nut 6-32 Hex
25 00-478452 Chute — Load Cell ACCESS .......coueiiiiiiiiiiie et 1
26 SD-036-39 Self-Tapping Screw 10-24 x 3/s Truss Hd., TYPE TT ...ooiiiiiiiiiiiie et 4
27 SD-038-16 Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL ......cccoooiiiiiiiiiiiieeeee e 10

37 F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

B—e—0
Eb G
B—E—0

%

s

i

00-478384-1 Harness - Wiring

B G2 ©
B D o
B D O,

I g

(e (a[a) © )

IDADADET

ONGNONOG

[

00-478385-1 Harness - Wiring

2712 ML-134235
2712C ML-134237
2712PHS  ML-134238

WIRING HARNESS
(2712 SERIES)

F-43081 Rev. C (July 2007)

-38-



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

00-875126-1 Harness - Wiring
(2812, ML-134239, 2812PS, ML-134241, & 2812CB, ML-136141)

00-914229-1 Harness - Wiring
(With Auto Shutoff And Gauge Reset)
(2812, ML-136110 & 2812PS, ML-136114)

Er—0 u (D=0 ) (PIN 5)
©:= © =00 (P1N 3)
T ©, L] @A) P 1)
00-477797-1 Harness - Wiring (2812PS)
1= e

00-478352 Harness - Wiring (2812PS)

(PIN 1)
(PIN 2)
(PIN 3)
(PIN 4)
(PIN 5)
(PIN 6)
(PIN 7>
(PIN 8)
(PIN 9>

(PIN
(PIN

(PIN

(PIN

=5 (PIN 13)

00-477683 Harness - Cable Display

GRN
2 = (PIN 12)
B3= (PIN 11) @l
e ||P Y
=5 (PIN 8) ®
@ (PIN ) ]
2 (PIN 6) E
(PIN 5)
= (PIN ©
= (PIN 3)
= (PIN 2) G =]

s (PIN 1)

(2812PS, ML-134241)

WIRING HARNESS
(2812 & 2812PS SERIES)

-39- F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

@>
®
B — O @-@»-s]
B P
e | Jess
- =
<E = @@
S = —so
<© || B
00-914210-1 Harness - Wiring Lower
(With Auto-Off And Gauge Reset)
e = :
SHlllfe=-= = =ei:
> O—@>—| O
- :
e il | il €
00-914209-1 Harness - Wiring Top
(With Auto-Off And Gauge Reset)

WIRING HARNESS
(2912, ML-136111)

F-43081 Rev. C (July 2007) - 40 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

r.u
l:AP
- g
e —2 =]
=]
0]
205 - T
=G
]
e =
=ewall
et )
[ ) I S—
ED
g
00-873639 Harness - Wire Upper 00-873640 Harness - Wire Lower

WIRING HARNESS
(2912B, ML-134251)

-41 - F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

00-873726-1 Harness - Wiring Lower (With Auto Shutoff)

00-873551-1 Harness - Wiring Top (With Auto Shutoff)

& & & G
@OGD EmmE @D
® O 7Y © ©
@ an
& PP
© O

00-873725-1 Harness - Wiring Lower (Without Auto Shutoff)

588

eaeee
aneee

_PL-57107 | 00-873550-1 Harness - Wiring Top (Without Auto Shutoff)

WIRING HARNESS
(2912, ML-134245 & 2912C, ML-134248)

F-43081 Rev. C (July 2007) -42 -



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

PIN 16) =ec— M EL ATYELES s (PIn 16)
(PIN 15) E=efA—(3 = (PIN 15)
(PIN 14) == = (PIN 14)
(PIN 13) = (PIN 13)
] PIN 12) (PIN 12) ]
(PIN 11) e (PIN 11)
® (PIN 10) ketefm—( (PIN 10)
(PIN 9) () (PIN 9)
(PIN 8) (PIN 8)
(PIN 7) = (PIN 7)
@El N ] me  |2E]
PIN 5 = (PIN 5)
| = (PIN 4)
e 3 I
I (PIN 2) = (PIN 2) ]|
(PIN 1) . = (PIN 1)
00-479783 Harness - Cable Display
—CE W &l
—E&E W &
B——&>—»
L O—G»—a

00-873785-1 Harness - Auto/Manual Switch

O-&>8
I.I O-@>8
@ GO

00-873779-1 Harness - Lower Wiring

D=(SocB=00{A ) (PIN 5)

L] D=(Goc D002 (p1n 1)

ORWE G

00-479786-1 Harness - Power Input

==h
o

g

4 CKT

2 13-
3 | | D3~

i D03~
A

00-479784-1 Harness - Scale/Control Board

WIRING HARNESS
(2912PS, ML-134247)

-43 - F-43081 Rev. C (July 2007)



MODEL 2000 SERIES SLICER REPLACEMENT PARTS

FORM 43081 Rev. C JULY 2007 PRINTED IN U.S.A.



	KNIFE DRIVE MOTOR UNIT
	KNIFE SHAFT UNIT
	TOP COVER AND LOCK KNOB UNIT
	SCALE ASSEMBLY(2812PS, ML-134241 & ML-136114 & 2912PS, ML-134247)
	DISPLAY TOWER ASSEMBLY(2812PS, ML-134241 & ML-136114)
	CARRIAGE TRAY UNIT
	GAUGE PLATE AND INDEX UNIT
	KNIFE SHARPENER UNIT
	ELECTRICAL UNIT
	BASE UNIT(2612 & 2812 SERIES)
	BASE UNIT(2712 & 2912 SERIES)
	TRANSPORT CARRIAGE UNIT(2612 & 2712 SERIES)
	TRANSPORT CARRIAGE UNIT(2812 & 2912 SERIES)
	AUTOMATIC CARRIER UNIT
	AUTOMATIC BASE UNIT
	ELECTRICAL COVER ASSEMBLY(2712 SERIES & 2912, ML-134245 & ML-134248)
	ELECTRICAL COVER ASSEMBLY(2912, ML-136111)
	ELECTRICAL COVER ASSEMBLY(2912B, ML-134251)
	ELECTRICAL COVER ASSEMBLY(2912PS, ML-134247)
	WIRING HARNESS(2712 SERIES)
	WIRING HARNESS(2812 & 2812PS SERIES)
	WIRING HARNESS(2912, ML-136111)
	WIRING HARNESS(2912B, ML-134251)
	WIRING HARNESS(2912, ML-134245 & 2912C, ML-134248)
	WIRING HARNESS(2912PS, ML-134247)


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness false
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /Description <<
    /ENU ([Based on '7.0 RRD_Hires'] Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (sRGB IEC61966-2.1)
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements true
      /GenerateStructure false
      /IncludeBookmarks true
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
  /SyntheticBoldness 1.000000
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


